

Test Report

nanoe™ treated hair is more smooth and hangs down more easily

Test outline

- (1) Testing organisation: Panasonic Product Analysis Center
- (2) Test subject: Hair
- (3) Test volume: Laboratory
- (4) Test result: Effect confirmed in 8 hr × 15 days
- (5) Report No.: D01-091005-01TM

Test ambient

